
 
 

 

November 30, 2018 
 

Sanitary Survey Report 
For 

San Luis Obispo Water Department 
San Luis Obispo County 

 
State Water Resources Control Board 

Division of Drinking Water 
Southern California Field Operations Branch 

Kam Kei Chen, Water Resource Control Engineer 
 
I. INTRODUCTION 
 
Purpose of Report 
The purpose of this report is to document the findings of the recent Sanitary Survey conducted at 
San Luis Obispo Water Department (SLOWD).  Sanitary Surveys are required every three years, 
at a minimum, and cover eight different elements:  Source, Treatment, Distribution System, 
Finished Water Storage, Pumps/Pump Facilities/Controls, Monitoring/Reporting/Data 
Verification, System Management and Operation, and Operator Compliance with State 
[...]
stations, camp sites and other recreational activity areas within the reservoir boundaries.  SLOWD 
submits monthly inspection reports to DDW detailing the observations for each reservoir.  A 
review of those monthly reports since 2015 showed there were no issues with the 
recreational activities within the boundaries of the Salinas/Santa Margarita and Whale 
Rock Reservoirs. 
 
II.a.3  Watershed Sanitary Survey 
 
Watershed Sanitary Surveys 
Water systems with surface water sources are required to conduct a watershed sanitary survey 
for the water sources every five years.  SLOWD receives and treats surface water from three 
different sources.  It is responsible for the watershed sanitary surveys for the Salinas/Santa 
Margarita and Whale Rock Reservoirs.  The NWP is responsible for the watershed sanitary survey 
for Lake Nacimiento.  SLOWD completed the 2016 watershed sanitary surveys for the 
Salinas/Santa Margarita and Whale Rock Reservoirs; it sent a copy of the watershed sanitary 
survey reports to DDW in August 2017.   
 
Salinas/Santa Margarita Reservoir Watershed Sanitary Survey:  In the 2016 Salinas/Santa 
Margarita Reservoir watershed sanitary survey report, SLOWD identified cattle grazing and wild 
animals are major potential contamination sources of Giardia Lamblia and/or Cryptosporidium.  
Grazing is not permitted within the boundaries of the Santa Margarita Lake Regional Park and 
Natural Area.  The last grazing lease was terminated by the San Luis Obispo County on May 31, 
1997.  The report also concluded that human recreational activities in the Santa Margarita Lake 
Regional Park and Natural Area are potential contamination sources for pathogens because of 



San Luis Obispo Water Department 
April 24 & September 18, 2018 Sanitary Survey 
 

6 
 

private sewage disposal practices and the proximity of recreational users to surface waters.  
SLOC does not own any land in the watershed area, therefore has no control over land use 
activities, such as cattle grazing.  The San Luis Obispo County implemented routine screening 
for cyanotoxins for the reservoir in August 2016 due to the potential for harmful algal blooms.  San 
Luis Obispo County plans to test reservoir for microcystin and cylindrospermopsin monthly from 
May through October; and will conduct testing for cyanotoxins whenever blue-green algae counts 
are greater than 2,000 cells per milliliter of water for the months November through April.   
 
SLOC is considering officially changing the designation of Santa Margarita Lake from non-
body contact recreational reservoir to full body contact recreation.  Please keep DDW 
updated on the progress of this change. 
 
Whale Rock Reservoir Watershed Sanitary Survey:  In the 2016 Whale Rock Reservoir 
watershed sanitary survey report, SLOWD identified erosion in the reservoir watershed is a 
significant source of sediment during rain season which could cause high turbidity issues.  The 
cattle grazing within the watershed is a potential bacteriological contamination source (including 
Giardia Lamblia and/or Cryptosporidium) and a nutrient source.  Agricultural pesticide and/or 
herbicide usage in the croplands within the watershed is another potential contamination source.  
San Luis Obispo County implemented the same cyanotoxins monitoring program for the Whale 
Rock Reservoir as the Salinas/Santa Margarita Reservoir. 
 
Lake Nacimiento Watershed Sanitary Survey:  The San Luis Obispo County Public Work 
Department (SLOC PWD) completed the initial Lake Nacimiento watershed sanitary survey in 
2011.  SLOC PWD conducted the updated survey in 2015 and sent the survey report to DDW in 
June 2016.  Most of the watershed is rural and sparsely populated.  There are several residential 
communities along the shore of the Nacimiento Reservoir.  The Heritage Ranch and Oak Shores 
are the two largest communities and each is served by their own centralized wastewater treatment 
facilities.  Two small communities of North Shore Ski and Boat Club, and Laguna Vista Boat Club 
utilize septic tanks/leach fields or collection/holding systems which are pumped and hauled for 
offsite disposal.  There are other individual septic systems in the watershed utilized by 
homeowners which are not within a community structure.  The 2015 survey report concluded that 
mercury can be a concern in the source water (a closed mercury mine is located within the 
watershed), but the risk to the consumer is negligible due to the extremely low mercury 
concentration and that treatment processes utilized for surface water treatment or groundwater 
recharge system should be able to remove the mercury.  Recreational activities are allowed in 
the Nacimiento Reservoir including boating, water skiing, swimming and fishing.  The public can 
access the reservoir through the Lake Nacimiento Resort, owned by the MCWRA.  The recreation 
area has 19 lodges, seven camping areas (with 330 camping spaces), a restaurant and a marina 
with a fueling station.  The resort is served by 16 septic tanks and four floating toilets on the 
reservoir with one of the floating toilets located at the marina.  Monterey County Parks Department 
maintains the sewage disposal systems.   
 
II.a.4  Source Assessment and Water Demand 
 
The following table lists the possible contaminating activities for SLOWD’s water sources.  
SLOWD last conducted the drinking water source assessment in March 2014. 
 

Table 2:  Possible Contaminating Activities 
Source Physical Barrier Effectiveness Possible Contaminating Activities (top ranked) 

Salinas/Santa 
Margarita Reservoir Low Managed forest, cattle grazing, human recreational activities and 

areas, low density septic systems, historic mining operations 



San Luis Obispo Water Department 
April 24 & September 18, 2018 Sanitary Survey 
 

7 
 

Table 2:  Possible Contaminating Activities 
Source Physical Barrier Effectiveness Possible Contaminating Activities (top ranked) 

Whale Rock 
Reservoir Low 

Human recreational activities and areas, transportation corridors, low density 
septic systems, historic mining operations, cattle grazing in watershed, pesticide 
and herbicide use in crop lands in watershed, erosion in watershed 

Nacimiento 
Reservoir  Low 

Wastewater discharges and collection systems; septic systems, chemical toilets 
and floating toilets, urban runoff, industrial runoff (wineries, mines, military 
facilities); agriculture/cropland; herbicides and pesticides; grazing animals; wild 
animals, mine runoffs (inactive mercury and active calcium carbonate mines); 
hazardous material storage (petroleum products, wine production, water 
treatment and fueling stations); recreational use (boating and body contact); 
cultivation of marijuana; traffic accidents or spills; geologic hazards; fire 

Pacific Beach 
Well (Standby) Moderate Animal grazing, sewer collection systems, automobile gas stations, above 

ground storage tanks, high density housing, freeways/state highways 

Fire Station Well 
4 (Standby) Moderate 

Automobile gas station, fleet/truck/bus terminals, photo processing 
and/or printing, sewer collection systems, above ground storage 
tank, high density housing, parking lots/malls, freeways/highways 

 
Table 3:  Water Demand Data 

Year 
Maximum Day Maximum Month Demand Annual Water Demand 

(MG) Date Volume (MG*) Month Volume (MG) 
2008 6/20 9.471 July 226.8 2,271.62 
2009 5/29 8.73 July 210.6 2,147.58 
2010 NR 7.931 May 189.92 1,912.45 
2011 9/28 7.931 September 194.08 NR 
2012 10/4 7.978 July 189.19 1,923.98 
2013 5/27 9.13 May 196.24 2,035.39 
2014 7/8 7.806 May 190.28 1,910.08 
2015 7/17 6.32 October 155.47 1,685.03 
2016 9/27 6 October 155.66 1,626.3 
2017 10/17 8 October 189.47 1,777.26 

*MG = Million Gallons.  NR – Not Reported in the Annual Report submitted to DDW.   
 
In the previous 10 years, the maximum day demand was 9.471 million gallons (MG) in 2008, 
according to SLOWD’s Annual Report data.  The capacity of the treatment plant is 16 million 
gallons per day (MGD) and the two wells are capable of producing 0.288 MGD when activated.  
SLOWD’s 12 potable water reservoirs can store up to 26.28 MG of water.  Based on the maximum 
day demand of 9.471 MG of water from 2007, SLOWD has adequate source and storage capacity 
to meet maximum day demand. 
 
II.b  Element 2 –  Treatment 
 
SLOWD treats raw surface water from three different sources and needs to comply with the 
SWTR.  SLOWD’s surface water Treatment Plant was permitted by DDW, with the latest treatment 
process changes made in 2007.  SLOWD chlorinates water from the two wells as a precautionary 
measure when the wells are operating.  It provides corrosion control and pH adjustment to the 
water leaving the surface water treatment plant.  SLOWD fluoridates the treated water from the 
treatment plant prior to the distribution system. 
 
Surface Water Treatment Plant Upgrades 
SLOWD plans to upgrade its ozone generating system in the next two to three years because the 
current system cannot generate enough ozone to treat the combined water from all the three 



San Luis Obispo Water Department 
April 24 & September 18, 2018 Sanitary Survey 
 

8 
 

surface water sources coming in at the same time.  SLOWD plans to install a liquid oxygen (LOX) 
system to replace the current ambient air, ozone generating system.  The LOX system will 
generate ozone in a much higher concentration than the system that SLOWD is currently using 
(with ozone concentration of about two percent).  SLOWD plans to modify the ozone injection 
from bubbling to side streaming along with the upgrading of the ozone generating system.  During 
the September 18, 2018 site visit, SLOWD’s contractor (California Environmental Controls, 
Inc.) was testing a new ozone generating system for the treatment plant.  SLOWD shall 
apply and receive a permit amendment from the DDW before replacing the current ozone 
system. 
 
SLOWD is partnering with Pacific Gas and Electric Company (PG&E) and PG&E’s consultant to 
become energy self-sufficient.  SLOWD is studying the installation of solar panels at the treatment 
plant site and an energy recovery system for the water received from Nacimiento Water Project. 
 
II.b.1  Surface Water Treatment Plant 
 
SLOWD’s surface water Treatment Plant treats the blended surface water from Salinas/Santa 
Margarita Reservoir, Whale Rock Reservoir and Lake Nacimiento.  It is located in a rural area 
northwest of the city.  SLOWD’s treatment plant has a maximum treatment capacity of 16 MGD.  
It can be operated in two separate trains, each train capable of 8 MGD.  Raw water from the three 
surface water sources can be blended in a 750,000-gallon forebay or in the raw water inlet vault 
prior to the ozone contact basins.  The forebay is used every day to balance out the inflow to the 
treatment plant.  The treatment plant typically treats a blended water. 
 
The treatment plant processes include pretreatment ozone injection, chemical additions, flash 
mixing, coagulation, ballasted flocculation, dual media filtration, chlorination, corrosion control/pH 
adjustment and fluoridation.  The ballasted flocculation process, permitted in 2007, replaced the 
flocculation and sedimentation processes in the conventional surface water treatment process.  It 
is considered equal to the conventional treatment process. 
 
The treatment plant is operated by certified drinking water operators from 4:00 AM to 11:00 PM 
with shifts from 4:00 AM to 2:00 PM and 1:00 to 11:00 PM.  The operators have treatment levels 
3 to 5 and are trained on the treatment plant operations. 
 
Ozone Injection 
SLOWD’s treatment plant was upgraded in 1994 to include ozone pretreatment.  Ozone is used 
for pretreatment disinfection, disinfection byproduct reduction, taste and odor control.  Ozone can 
oxidize iron and manganese; therefore, increases their removal efficiency.  SLOWD uses ambient 
air to generate ozone.  The ambient air is compressed using three air compressors.  Moisture is 
removed before the air enters the Emery-Trailigaz ozone generators.  Each of the ozone 
generators can produce up to 250 pounds of ozone per day (lbs/day).  The ozone system is 
designed so only two generators are operated at a time while the third one remains standby.  The 
generators are rotated daily.  The generators are capable of producing ozone for the full treatment 
plant operation.   
 
SLOWD’s treatment plant has two parallel ozone contact basins.  Each basin has four contact 
chambers with fine bubble diffusers for adding the ozone into the raw water.  Chamber #1, of 
each of the two treatment trains, is equipped with approximately 60 ozone diffusers that provide 
about 120 ft3/min of ozone.  Chamber #2, from each of the treatment trains, is equipped with about 
40 gas diffusers that provide approximately 80 ft3/min of ozone.  Chambers 3 and 4 are not 
equipped with ozone diffusers.  The following table provides more information about the 



San Luis Obispo Water Department 
April 24 & September 18, 2018 Sanitary Survey 
 

9 
 

chambers. 
 

Table 4:  Ozone Chambers 
Chambers Length (feet) Width (feet) Nominal Water Depth (feet) Total Volume (ft3) 

1 5.25 20 21 2205 
2 5.25 20 21 2205 
3 4 20 21 1680 
4 4 20 21 1680 

 
Ozone is added in the first two chambers at approximately 2.6 milligrams per liter (mg/L).  The 
off-gas from each basin is collected and the ozone in the off-gas is destroyed before being 
released to the atmosphere. 
 
Coagulant/Polymer Additions 
After ozone treatment, the water flows to the two parallel rapid mix basins.  Coagulants are 
injected into the water for enhancing the filtration process and efficiency before and at the rapid 
mix basins.  Each train has a rapid mix basin.  The basin is measured at 6x6 feet, with water 
depth at about 6.5 feet.  The basin is equipped with an axial flow, vertical turbine that provides an 
average velocity gradient of 400 per second.   
 
Liquid alum (48.5 percent) is used as a coagulant for total organic carbon (TOC) removal.  It is 
injected near the end of the ozone contact basins, before rapid mix.  SLOWD has increased the 
liquid alum dosage rate from 15-20 to 30-35 milligrams per liter (mg/L) for maximum total organic 
carbon removal.  The dosage was determined from the TOC removal efficiency during the Actiflo 
system pilot study.  Higher dosages are used when treating Santa Margarita Reservoir water.  
The liquid alum is stored in two tanks, each with a storage capacity of 7,500 gallons.  SLOWD 
utilizes two day-tanks for the liquid alum injection process; each day-tank has a storage capacity 
of 180 gallons.  Two metering pumps are used to inject the liquid alum to the two treatment trains.  
SLOWD has a third standby pump which can be used if needed. 
 
Liquid cationic polymer is injected at the rapid mix basins.  The dosage rate is between 0.02 to  
2.0 mg/L.  The liquid cationic polymer is stored in an 80-gallon drum in a chemical pump room.  
One drum lasts about a week.  Two metering pumps are used to inject the cationic polymer to the 
mix basins.  SLOWD has a third standby pump which can be used if needed. 
 
Actiflo Treatment Process 
The pretreated surface water (injected with coagulants) then goes through the Actiflo treatment 
process (with two trains).  SLOWD typically only runs one train at a time.  The Actiflo treatment 
process is a high-rate clarification process that uses sand and polymer to aid the settling of the 
flocs.  Two Actiflo units replaced the flocculation and sedimentation basins; each treatment train 
has one Actiflo unit.  Each Actiflo unit can treat eight million gallons of water per day (MGD), with 
a maximum capacity of 12.0 MGD.  Each Actiflo unit can be operated with a flocculation detention 
time of 6-10 minutes and sedimentation up flow rates of 20 gallons per minute per square feet 
(gpm/ft2).  The Actiflo units contain coagulation, sand and polymer injection, maturation and 
settling basins. 
 
The water from the rapid mix basins flows to two parallel microsand injection chambers (one for 
each treatment train).  At 8 MGD, each chamber has a hydraulic detention time of 2.7 minutes.  
The chambers each have a 10 horse-power (hp), variable speed mixer. 
 



San Luis Obispo Water Department 
April 24 & September 18, 2018 Sanitary Survey 
 

10 
 

Water from the microsand injection chambers flows to two coagulation chambers.  The microsand, 
coagulants and solids are thoroughly mixed in the chambers.  The coagulation chambers each 
have a hydraulic detention time of 2.7 minutes at 8 MGD.  The chambers each have a 10 hp, 
variable speed mixer. 
 
Water from the coagulation chambers flows to two parallel maturation basins (one for each 
treatment train).  Each basin has 5.8 minutes of hydraulic detention time at 8 MGD.  There is a 
7.5 hp, variable speed, mixing element in each basin.  The mixing creates flocs to be removed 
during the sedimentation process.  SLOWD uses ballasted flocculation process to minimize basin 
size needed for flocculation. 
 
From the maturation basins, water flows to two parallel sedimentation basins (one for each 
treatment train).  The basins have inclined lamella tube settlers and residual scrapers.  The 
lamella tube settlers help to improve the sedimentation process by increasing the settling area.  
The scrapers remove the settled particles and facilitate the re-use of the microsand.  At 8 MGD, 
each basin has an overflow rate of 20 gpm/ft2.  SLOWD cleans the lamella tube settlers every two 
to four weeks depending on the amount and quality of water treated. 
 
Microsand Recirculation System 
Each of the treatment trains has a microsand recirculation system to facilitate the reuse of the 
microsand.  The removed particles from the sedimentation basins goes into the microsand 
recirculation systems.  Each system contains three hydrocyclones, which are used to separate 
the microsand from the coagulated solids.  The separated microsand is returned to the injection 
chambers to be re-used in the injection basins.  Some microsand is lost during the treatment 
process and SLOWD has to periodically replenish the microsand supply in the injection chamber.  
The sludge left from the microsand separation process is sent to the solids thickening process. 
 
Sludge Thickener 
After the microsand is separated from the sludge, the remaining sludge is sent to a package 
treatment plant near the conventional sedimentation basin for further treatment.  The package 
plant includes a rapid mix chamber, flocculation tank and a sedimentation chamber with plate 
settlers for treating the recovered water from the thickening process.  The thickened solids are 
collected in a 12-feet diameter tank with a storage capacity of 6,500 gallons.  The remaining 
sludge is discharged to the drying ponds.  Water recovered from the thickening process is 
returned to the headworks of the surface water treatment plant.  The return flow rates determined 
by the number of sand pumps running.  One sand pump is used when the flow is less than 5 
MGD; two sand pumps are required when the flow rate exceeds 5 MGD.  SLOWD monitors the 
returned water for flow and turbidity and can put the recovered water into the filter backwash 
recovery basins. 
 
Filtration Process 
The surface water treatment plant has four dual media filters with 20-inch of anthracite and 10-
inch of sand.  Each filter provides a total filtration area of 700 square feet.   SLOWD monitors the 
influent and effluent turbidities continuously and/or every four hours using Hach 1720, 2100N and 
Ratio turbidimeters. 
 
The filters are capable of filtering to waste after SLOWD retrofitted the filter gallery.  The 
recarbonation chamber was converted to a filter to waste channel.  Two pumps are used for the 
filter to waste process.  The pumps are used alternately between lead and lag to even out usage.  
Each of the pumps is capable of 220 gallons per minute (gpm).  Near the raw water inlet line of 
the surface water treatment plant, SLOWD utilizes a sump pump to deliver water from the filter to 



San Luis Obispo Water Department 
April 24 & September 18, 2018 Sanitary Survey 
 

11 
 

waste channel back to the head work of the treatment plant.  The typical filter to waste run time 
is 15 minutes, but could be adjusted depending the desired turbidity levels are reached. 
 
When one filter is taken off line for backwash, the remaining filter flow rates are increased, but is 
not to exceed 6.0 gpm/ft2.  However, the filter flow rates remain steady during filter runs to prevent 
spiking and ozone adjustments (which affect chlorine contact time calculations).  Each filter is 
monitored continuously with on-line turbidimeters.  The turbidimeters are equipped with 7-day 
charts and are connected to the supervisory control and data acquisition (SCADA) system.  The 
turbidimeters are compared to a laboratory model weekly; the HACH turbidimeters are calibrated 
with a primary standard every 90 days.  The turbidimeter alarm levels for each filter are set at 0.1 
and 0.25 nephelometric turbidity unit (NTU).   
 
The filters were rehabilitated in 1994 with new filtering media; and modifications to under drains 
and effluent piping to improve the filtration and backwash performances.  The filtering media was 
refilled in 2006/2007.   
 
A filter will be backwashed when it reaches the maximum set point for headloss, run time (30 to 
40 hours) or turbidity.  Typically, a backwash is initiated due to hours operated or head loss.  The 
backwash water supply is from two 180,000-gallon tanks located at the surface water treatment 
plant.  When a filter is backwashed, the flow rates for the remaining online filters increase 
proportionally.  To comply with the SWTR, the flow rate through a filter may not exceed 6 gpm/ft2 
(this is calculated using 6 MGD or 4,200 gpm for one filter, which has 700 ft2 of filtering area).  At 
16 MGD through the surface water treatment plant with one filter out of service, the flow rate 
through the remaining three filters is 5.3 gpm/ft2 for each filter.   
 
The backwash set points change according to the different seasons.  The backwash flow rate is 
between 10 to 20 gpm/ft2. The backwash generally follows these processes: 
 

• Air scour the filter between 3 and 5 ft3/min-ft2 for approximately 5 minutes. The air is turned 
off and the backwash water begins to flow 

• The backwash flow rate for the first 2 minutes is 10 gpm/ft2  
• The next 5 minutes the flow rate is 20 gpm/ ft2 
• The final 2 minutes the flow rate is 10 gpm/ ft2 
• The media is allowed to settle and the filter water level is raised to its optimum height.  The 

effluent valve is opened approximately 1% every minute.  The full flow rate is achieved in 
15 to 20 minutes. 

 
The filters have had turbidity spikes above 0.3 NTU (CAP goal) at times after backwash.  DDW 
has recommended SLOWD to optimize the filter performance by shortening the filter run time, 
using filter aid polymer and other measures. 
 
Filter Backwash Recovery 
The spent filter backwash water is sent to two settling basins.  The backwashed water then sits 
in the basins for one to two hours to allow the solid particles to settle; afterward the water is 
pumped to a Lamella plate settler near the sludge drying beds.  The backwashed water is treated 
with a polymer and chlorine at the plate settler.  The treated backwashed water re-enters the 
surface water treatment plant prior to the ozone contactor.  The sludge in the basins is pumped 
to the sludge drying bed. 
 
SLOWD monitors the reclaimed water turbidity levels and flow rates.  The allowable reclaimed 



San Luis Obispo Water Department 
April 24 & September 18, 2018 Sanitary Survey 
 

12 
 

water flow rate depends on the amount of water being returned by Actiflo process (the returned 
water from sludge thickening).  A logic controller determines the allowable reclaimed water flow 
rate by subtracting the Actiflo process return rate from 10 percent of the overall surface water 
treatment plant influent flow rate.  The difference is the allowable reclaimed water flow rate. 
 
Sludge Drying Beds 
Sludge from the Actiflo solids thickening process and the spent backwash water reclaiming 
process is discharged to three sludge drying beds.  Water evaporates from the sludge in the 
drying beds, which reduces the weight and volume of the sludge.  The dry solids left in the drying 
beds are sent to landfill. 
 
Post Surface Water Treatment Process Chemical Additions 
 
Sodium Hypochlorite:  SLOWD injects 12.5 percent sodium hypochlorite into the water following 
the filtration.  The dosage is between 2.0 to 3.0 mg/L.  The sodium hypochlorite is stored in two 
2,500-gallon and one 1,000-gallon storage tanks.  The sodium hypochlorite is delivered in 4,700-
gallon shipments on an as-needed basis.  SLOWD utilizes two 110-gallon day tanks and three 
metering pumps for injecting sodium hypochlorite into the effluent of the surface water treatment 
plant.  Two of the metering pumps are used to provide the sodium hypochlorite while the third 
pump serves as a standby. 
 
The sodium hypochlorite injection pumps are equipped with alarms.  SLOWD monitors the 
chlorine residuals through grab samples every two hours and the pH every four hours.  SLOWD 
operators obtain samples from sampling points located at the treatment plant combine effluent, 
Clearwells 1 and 2 for chlorine residuals analysis in the onsite laboratory.  SLOWD maintains a 
chlorine residual between 1.7 to 2.0 mg/L and tries to keep the chlorine residual in the water 
leaving the clearwells at 1.3 mg/L.  SLOWD operators will investigate the chlorine feed pumps 
and system if the chlorine residuals fall below the target levels. 
 
Sodium Hydroxide (Caustic Soda):  SLOWD at times adds sodium hydroxide to the surface 
water treatment plant effluent for corrosion control and/or pH adjustment.  SLOWD has two 
metering pumps for sodium hydroxide feed; one pump provides the feed while a second one 
serves as a standby.  The sodium hydroxide feed system is located in the ozone generation 
building. 
 
Filter Aid Polymer:  SLOWD has the ability to add polymer (filter aid, non-ionic) to the 
backwashed water; but this chemical feed system is rarely used. 
 
Fluoridation 
SLOWD fluoridates the surface water treatment plant effluent with sodium silicofluoride (Na2SiF6) 
that contains 61 percent fluoride ion.  The sodium silicofluoride is delivered in solid form and 
SLOWD has to dissolve it before injecting it into the filtered water.  A hopper is used to deliver the 
solid sodium silicofluoride into the dissolving tank through a volumetric screw feeder.  The hopper 
is equipped with dust control.  The dissolving tank has a mixing element.  The hopper and the 
screw feeder are located on a scale.   
 
SLOWD provides optimum level fluoridation for the treated surface water, not the groundwater.  
Surface water accounts for about 98 percent of the total annual supply.  Currently SLOWD only 
provides treated surface water to its customers.  If groundwater is used, it could result in pockets 
of the distribution system not have optimum fluoride levels.  DDW recommends SLOWD to 
fluoridate its groundwater supplies. 



San Luis Obispo Water Department 
April 24 & September 18, 2018 Sanitary Survey 
 

13 
 

 
The United States Department of Health and Human Services Agency (HHS) recommend that 
waters systems practicing fluoridation to adjust the optimal fluoride concentration to 0.7 milligrams 
per liter (mg/L), as opposed to the previous temperature-dependent optimal level ranges of 0.7 to 
1.2 mg/L.  The change was based on scientific evidence coming from the Centers for Disease 
Control and Prevention.  Currently, SLOWD fluoridates its water leaving the treatment plant at 
levels between 0.6 to 1.2 mg/L, with an optimum concentration of 0.7 mg/L.  SLOWD collects 
daily samples from the treatment plant and weekly samples from the distribution system for 